
 

    

  

 

  

KWR 2023.005 | December 2023 

Main-stream Partial 

Nitritation/Anammox 

process coupled to a 

membrane bioreactor  

Start-Up and Operation  

Final Report 
 

 

 April 2023 

Main-stream Partial 

Nitritation/Anammox 

process coupled to a 

membrane bioreactor  

Start-Up and Operation  

Final Report 
 



 

KWR 2023.005 | December 2023  Main-stream Partial Nitritation/Anammox process coupled to a membrane bioreactor  1 

 

 

 

 

 

 

 

  

 



 

    

  

 

 

KWR 2023.005 | December 2023  Main-stream Partial Nitritation/Anammox process coupled to a membrane bioreactor 2 

Collaborating Partners 

 

      

       

          

       

       

       
[...]
resulting in an imbalance between the main groups as temperature changes (Cao et al., 2017). 

 

 

 
Figure 1 Anammox temperature dependence model (Sobotka et al., 2021) 

 



 

 

KWR 2023.005 | December 2023  Main-stream Partial Nitritation/Anammox process coupled to a membrane bioreactor  13 

1.2.2 Technological solutions to the challenges 

Due to the undesirable growth of heterotrophs caused by the presence of soluble COD in municipal wastewater, the 

COD/N ratio must be reduced to achieve the deammonification process. Therefore, a process configuration 

consisting of two stages (A-B stage) is often used to implement the deammonification process under mainstream 

conditions (Xu et al. 2015). At stage A, organic matter is captured through different mechanisms so that the effluent 

of stage A with a lower COD/N ratio could be fed to stage B, where a mainstream deammonification is implemented 

(Xu et al. 2015). The COD removal efficiency of stage A significantly influences the performance of the subsequent 

deammonification (Hoekstra 2017). de Graaff et al. (2016) suggested an optimal SRT of 0.3 days for maximal sludge 

production and a short contact time (minimum: 15 min) combined with sufficient aeration to remove soluble COD. 

The obtained sludge could be used to generate biogas for energy production, which makes the mainstream PN/A 

process a step forward in achieving energy neutrality in WWTP (Hoekstra, 2017). 

 
Figure 2 A-B stage-based deammonification process (CEPT: chemically enhanced primary treatment; HRAS: high rate activated sludge; AD: 

anaerobic digester; PST: primary sedimentation tank; FST: final sedimentation tank) (Xu et al. 2015) 

 

Due to the extremely low growth rate of AnAOB, the retention of AnAOB is of great value in mainstream applications. 

Anammox bacteria could be retained within the system either by selective AnAOB enrichment in the aggregated 

biomass or by selective recycling of the anammox biomass using cyclones or screens (Wett 2007, Xu et al. 2015). 

1.2.3 Strategies to achieve PN/A 

There are several strategies to oxidize part of the ammonium to nitrite required by the anammox biomass and 

suppress NOB at the same time. 

DO is often used as a control parameter to suppress NOB. Since NOB has a lower affinity for oxygen compared to 

AOB, a low DO concentration of 0.5 mg/L could strongly inhibit nitrite oxidation, while ammonium oxidation was not 

influenced (Hanaki et al. 1990). A continuous-flow reactor without sludge retention was proven to enrich AOB and 

wash out NOB (Nitrobacter sp.) at a low DO concentration of 0.4 mg/L, while only 70% of the ammonium was oxidized 

to nitrite, and the extent of nitritation was unstable and highly sensitive to process disruptions (Blackburne et al. 

2008). Coupling the DO control with another selection factor was suggested to perform the nitritation (Blackburne 

et al. 2008). In some studies, a high DO concentration (≥1.5 mg/L) was applied to suppress NOB (especially Nitrospira 

sp.) (Ge et al. 2014, Regmi et al. 2014). 

In practice, intermittent aeration has been found to be effective for NOB suppression (Xu et al. 2015). The principle 

is that NOB requires a longer lag phase to start their metabolism after transitioning from anoxic to aerobic conditions, 

which enables NOB suppression by frequent alternation between anoxic and aerobic conditions (Jardin and 

Hennerkes 2012, Katsogiannis et al. 2003). The anoxic time should be able to induce a lag phase, and the aeration 

time should not exceed the lag time so that NOB can be sufficiently suppressed (Gilbert et al. 2014).The intermittent 

aeration could be coupled with DO control  (Ma et al. 2015, Wett et al. 2013, Xu et al. 2020), with step-feed strategy 

(Chen et al. 2020, Ge et al. 2014), or with SRT (Regmi et al. 2014). 



 

 

KWR 2023.005 | December 2023  Main-stream Partial Nitritation/Anammox process coupled to a membrane bioreactor  14 

pH could also be used as a control parameter for nitrogen removal in the deammonification process. The pH value 

declines during nitritation due to the production of protons and increases under anoxic conditions due to the 

reduction of protons by the denitritation process (Claros et al. 2012). The intermittent aeration was ruled by the 

online pH signal combined with the DO/ORP (redox potential) signal to achieve transient anoxic conditions (Claros et 

al. 2012, Jiang et al. 2018). The pH control is often applied in a real-time control strategy. 

Free ammonia (FA) and free nitrous acid (FNA) were proven to selectively inhibit nitrite oxidation, so they have been 

frequently applied to control the nitritation in sidestream deammonification with high ammonium concentrations 

(Park and Bae 2009, Xu et al. 2015). Compared with the sidestream, the lower ammonium and nitrite concentrations 

in municipal wastewater make the inhibition of the NOB population by FA and FNA impossible (Ma et al. 2015). 

However, a recent study has shown that NOB suppression in the mainstream deammonification could be achieved 

by adding high FA and controlling low DO concentrations, where the ratio of DO to total ammonia nitrogen 

(DO/TAN=DO/(NH4-N+NH3-N)) was used as a control parameter. A complete NOB suppression occurred at a DO/TAN 

ratio of 0.003 (Le et al. 2020). 

1.2.4 Long-term stability 

The production of nitrite for the anammox biomass is considered a crucial step in the PN/A process, as the availability 

of nitrite tends to limit the anammox activity (Joss et al., 2011). Despite its inhibition by a high nitrite concentration, 

the anammox activity can be restored by reducing the nitrite concentration (van de Graaf et al., 1996). This allows 

the system to recover from nitrite accumulation which may occur in the prolonged operation of the PN/A process. 

Furthermore, the successful start-up of an Anammox process to treat wastewater with high nitrite concentrations of 

100 to 250 mg NO2-N/L showed that nitrite toxicity is not pivotal for its long-term operation (Lv et al., 2010; Joss et 

al., 2011). 

For the PN/A application in municipal wastewater treatment, variation of influent concentrations is a big challenge. 

The aeration rate must be adapted to the incoming ammonium concentrations. Otherwise, either an excessive or an 

insufficient air supply could lead to undesirable consequences. Third et al. (2001) reported that the continued 

ammonium limitation leads to an increase in dissolved oxygen, thereafter the development of NOB groups and 

eventually a decrease in the total nitrogen removal rate (NRR) of the CANON system. This is similar to the seasonal 

variation in municipal wastewater influent: ammonium concentrations remain at low levels during the rainy season. 

Therefore, aeration control is of great importance. 

As mentioned above, the DO limitation has been used as the essential strategy to suppress NOB growth. However, 

the aeration control based on the DO concentration cannot ensure a successful NOB suppression since the NOB 

organism can also consume the dissolved oxygen when nitrite is present (Joss et al., 2011). Therefore, the control of 

the volumetric air flow rate is seen as a more reliable control strategy for long-term NOB suppression (Joss et al., 

2011). 

1.2.5 Process configurations 

To remove nitrogen from the wastewater via the PN/A process, it is essential to create an oxygen gradient, either 

spatially or temporally, which provides a proper anoxic microniche for the AnAOB (Vlaeminck et al. 2012). Thus, 

depending on the process configuration, the partial nitrification and anammox can be arranged either in one reactor 

with temporal oxygen gradient, termed single-stage PN/A process, or separately in two reactors with individual DO 

levels, termed two-stage PN/A process. 

The single-stage PN/A is marked by its low space requirement and associated low investment costs, relatively 

straightforward process control, and lower risk of inhibitory effect on the AnAOB activity caused by nitrite 

accumulation (Fux and Siegrist, 2004; Vlaeminck et al., 2012). As a result, most of the existing full-scale PN/A plants 

are single-stage processes (Vlaeminck et al., 2012). The common single-stage process includes completely 

autotrophic nitrogen removal over nitrite (CANON) (Sliekers et al. 2002) oxygen-limited autotrophic 

nitrification/denitrification (OLAND) (Vlaeminck et al., 2012), DEMON (Wett, 2007). 

In comparison with the single-stage configuration, the two-stage configuration is more favourable to achieving a 

successful PN/A process under mainstream conditions (Chen et al., 2020). In the two-stage process, individual 



 

 

KWR 2023.005 | December 2023  Main-stream Partial Nitritation/Anammox process coupled to a membrane bioreactor  15 

optimization of the partial nitritation and the anammox step is feasible, whereby the operational conditions are more 

suitable for the growth of AOB and AnAOB, respectively (Cao et al., 2017; Vlaeminck et al., 2012). 

  



 

 

KWR 2023.005 | December 2023  Main-stream Partial Nitritation/Anammox process coupled to a membrane bioreactor  16 

 

2 Pilot Plant operation and monitoring 

2.1 Description of the pilot plant 

 

 

 
Figure 3. Process flow diagram of the pilot plant with an indication of sampling points. UF: submerged Ultrafiltration membranes modules as 

part of the membrane bioreactor (MBR) system. 

 

Figure 3 shows the configuration of the pilot plant in the form of a two-stage PN/A process. The influent of the pilot 

plant is taken from the grit chambers and pumped into an intermediate bulk container (IBC) by two wastewater 

pumps (450/12 IX-S, TIP). The IBC could be used for flocculation of particulate COD, but this has not been applied 

during the pilot plant operation. The influent wastewater passes through a pretreatment stage by using a rotary drum 

with a mesh size of 0.25 mm. This screening stage aimed to intercept coarse solids larger than 0.25 mm, mainly to 

protect the ultrafiltration membranes. Due to the 24 h-rotation of the drum, the solids captured on the screen surface 

automatically fell down through a plastic hose and were collected in a container. The screenings were regularly 

disposed of at the landfill together with the screenings from the wastewater treatment plant. Since the flocculation 

stage is not used, the fine sieve serves as the first treatment stage of the entire pilot plant. 

The biological stages of the pilot plant consist of four reactors: an aerated reactor (nitritation-/PN-stage), a 

completely stirred reactor (Anammox stage), and two activated sludge reactors, each of them with submerged 

ultrafiltration hollow-fiber (HF) membrane cassette installed (Supratec) working in parallel as membrane bioreactors 

(MBRs). The partial nitritation (PN) reactor and anammox reactor are each 9 m3, while two MBRs each are 7 m3. The 

effluent from the fine sieve is fed purely hydraulically by gravity into the partial nitritation/PN- reactor (reactor 1), 

which is continuously (or intermittently in the last phase) aerated with the process air occurring in the form of fine 

bubbles. The originally installed air blower had a capacity of 228 m3/h and was operated to maintain a DO 

concentration between 0.3 mg/L and 0.8 mg/L in the PN reactor. After passing through the partial nitritation/PN- 

reactor, the wastewater is fed to the anammox stage (reactor 2), which is continuously stirred by an agitator. 

Depending on the wastewater's quality (COD, N-NH4), the fine sieve's effluent can alternatively be fed to the 

anammox reactor. The distribution of the feed to nitritation/PN-reactor and the anammox-reactor can be adjusted 

manually with a valve. After passing through the anammox stage, biomass is fully retained by the HF ultrafiltration 



 

 

KWR 2023.005 | December 2023  Main-stream Partial Nitritation/Anammox process coupled to a membrane bioreactor  17 

membranes (pore size: 0.03 µm, membrane area: 160 m2/cassette, size: 2025 mm*790 mm*1010 mm/cassette) in 

the MBRs (reactor 3 and 4). To keep membranes without fouling issues, the process air is diffused into coarse bubbles 

to maintain a continuous tangential flow across the membrane. Meanwhile, the mixed liquor of the MBR is pumped 

back to the preceding nitritation (recirculation 1) or anammox stages (recirculation 2) to avoid high mixed liquor 

suspended solids (MLSS) concentrations in the MBR which result in complete ammonium and COD conversion. 

Therefore, the MLSS concentrations in the other reactors should be controlled as well. This requires regular sludge 

extraction from the pilot plant. Similarly, the mixed liquor of the anammox stage can be returned to the 

nitritation/PN- stage for the required sludge recirculation when the ammonium conversion in the PN reactor is not 

sufficient. 

The treated wastewater is pumped to a permeate tank by an eccentric screw pump for intermediate storage and 

then flows under gravity into a pump sump, from where it is further pumped back to the grit chamber of the WWTP 

by a wastewater pump (450/12 IX-S, TIP). The permeate stored in the tank is used for operational procedures such 

as the backflush of the fine sieve and membranes. The surplus sludge out of the biological treatment system is passed 

through a fine sieve (1mm) to retain the slow-growing anammox granules, which are further returned into the 

anammox reactor. 

2.2 The pilot plant installed in Simmern, Germany 

The pilot plant was designed and constructed in Shanghai, China, Supratec. After the pre-commissioning with tap 

water in China, it was dismantled and then shipped to Simmern, Germany. The pilot plant was transported in three 

containers: one contained four water tanks that further operated as above-described reactors (reactor 1 to 4) (see 

Figure 3), one contained permeate tank, barrels storing chemicals for the membrane back flush procedures and other 

equipment including the control cabinet and high-pressure pump for the automatic cleaning of the fine sieve, one 

contained fine sieve and the flocculation IBC as well as small parts for the installation. Three containers arrived at the 

end of September 2021 and were then installed on the grounds next to the grit chamber of the municipal wastewater 

treatment plant of Simmern. The pilot plant during the experimental period operated in the form of two containers, 

one fed with municipal wastewater taken from the WWTP and the other as an equipment container accessible to 

operators (see Figure 4 ). The fine sieve and an IBC intended for flocculation were placed on the top (see Figure 5). 

 

 
 

 
 

Figure 4 Front view (left) and side view of the pilot plant (right) of the pilot plant 



 

 

KWR 2023.005 | December 2023  Main-stream Partial Nitritation/Anammox process coupled to a membrane bioreactor  18 

 

 

Figure 5 Side view of the pilot plant 

2.3 Characteristics of the WWTP influent 

The two-stage PN/A MBR pilot plant was installed at the wastewater treatment plant (WWTP) in Simmern, Germany. 

The WWTP has a capacity of 42,000 p.e. (size class: 4 based on AbwV). The municipal wastewater is first treated 

mechanically via the screens (opening size: 6 mm), grit chambers and primary sedimentation tanks, then is treated 

biologically by a conventional activated sludge system. In addition, phosphate is removed by adding ferric chloride 

through precipitation. The mechanically pretreated municipal wastewater was taken as the feed of the pilot plant, 

so two feed pumps were placed underwater near the outlet of the rectangular grit chambers. 

The influent of the WWTP at Simmern was characterized between October 2021 and March 2022, with the main 

parameters summarized in Table 1. For this characterization, 24-hour volumetric composite samples were also 

collected from the grit chamber. 

 

Table 1 Influent data of the WWTP at Simmern in the period October 2021 - March 2022 (data from WWTP Simmern) 

 
 

As shown in Figure 6, the wastewater temperature gradually decreased from 16°C to 9°C and increased again from 

day 165 (around mid-March). The experimental period of the pilot plant allowed the study of the challenges of having 

low temperatures for the anammox process. In addition, the influent COD/N-ratio calculated based on the influent 

data is also shown in Figure 6. The COD/TN ratio of the influent varied between 5 and 15.  The average values of 

calculated different C/N ratios were COD/TN 11.8±7.5, COD/NH4-N 24.1±19.4, and BOD5/NH4-N 10.7±8.9. 



 

 

KWR 2023.005 | December 2023  Main-stream Partial Nitritation/Anammox process coupled to a membrane bioreactor  19 

 
Figure 6 Temperature and COD/N-ratio of the influent wastewater between October 2021 and March 2022 

 

Fluctuations over time in COD and TN concentrations in the influent were observed (Figure 7). Both influent 

concentrations were found to vary greatly over time, which was comprehensive given the diurnal fluctuations in 

municipal wastewater. From day 85 to 175, both COD and TN concentrations were significantly lower than those at 

the beginning of the operation. In this period, dry weather days of the individual month also decreased substantially. 

Therefore, it is presumed that the municipal wastewater was strongly diluted by rain and snow water between day 

85 and day 175. 

 

 
Figure 7 Fluctuation of COD and TN influent concentrations during the experimental period (data from WWTP Simmern) 

2.4 Start-up of the pilot plant 

After around two weeks of installation in Germany, the commissioning, including a hydraulic test of the tanks and 

pipelines, single function tests and complex function tests, was performed from 29th to 30th Sep. 2021. After this, the 

pilot plant was inoculated with 1 m3 Anammox seeding sludge on 30th Sep. and then with 1 m3 activated sludge in 

two days (Figure 8). The seeding sludge characteristics are summarized in Table 2. 

 

Table 2 Key parameters of seeding sludges 

 Anammox sludge Activated sludge 

Source Industrial plant treating food processing 

wastewater 

WWTP at Simmern 

TSS [g/L] 58 - 



 

 

KWR 2023.005 | December 2023  Main-stream Partial Nitritation/Anammox process coupled to a membrane bioreactor  20 

VSS [g/L] 54 - 

morphology granules with a diameter of around 2 mm flocs 

Inoculation time after 

being taken [days] 

2-3 0.5 

 

Due to the incompatible technical equipment and required adaptations to the software, the commissioning of the 

pilot plant was not completed until several weeks after the sludge inoculation and therefore took a total of about 5 

weeks (from 13th September to 22nd October). After commissioning, the pilot plant could be operated partially in 

automatic mode. 

 
Figure 8 Granules in the inoculum of the pilot plant (granules > 1 mm) 

 

In phase 4, a similar anammox sludge was used for reinoculation. However, it was reported that the structure of 

the anammox received appeared to be, this time, less granular and more flocculant. 

 

Control of the pilot plant 

The programmable Logic Controller (PLC) display controls the pilot plant. The changes required during the 

commissioning and operation of the pilot plant were made by Chinese automation engineers and incorporated into 

the program via remote access. 

  
Figure 9 Process control via PLC-display: control of biological stages as an example 



 

 

KWR 2023.005 | December 2023  Main-stream Partial Nitritation/Anammox process coupled to a membrane bioreactor  21 

2.5 Sampling and Analysis 

There was no operational online monitoring of the pilot plant. The operation's monitoring, evaluation and 

optimization are mainly based on parameters determined by laboratory analyses. 

2.5.1 Sampling  

All sampling points are indicated in Figure 3. Due to the lack of a sampling point in the fine sieve outlet (SP02) at the 
[...]
Pump failure 7 1-22 days • Shutdown of the pilot plant 

• Replacement of the pump 

• Pump venting 

Pilot setup 

issues 

28 1-170 days • Programming adjustment 

• Reparation of the defect parts 

• Setup adjustment, e.g. installation of the sampling 

point 

• Installation of a submerged pump as a mixer in 

the PN reactor (in case of a mixing problem) 

• Replacement of the DO sensors and daily manual 

DO measurement (in case of failure of the DO 

signal) 

• Adjustment of the water level switch 

 

4.4.1 Blower failure 

The blower failure was reported four times throughout the entire operation. However, it had the most significant 

influence on the pilot operation in terms of duration. The operational difficulties caused by the blower failure 

revealed aspects to take into account in future operation. Firstly, a second air blower as a spare part is of great 

importance. A replacement of the blower for the pilot plant required a long period of time (147 days in this case) due 

to the long delivery time from the supplier. This limited the aeration of the pilot plant to the blowers with excessive 

airflow for up to 57 days. An appropriate air supply to the PN reactor was first performed after installing the new 

blower on day 156. An abnormal performance of the blower was indicated by its low airflow rate since the start of 

the pilot operation. After checking the connected pipes and the blower itself, the cause at that time was considered 

to be the malfunction of the old blower, and therefore it was decided to replace the blower. After the new air blower 

was installed, it was found that the new blower also supplied a lower airflow than the specified value. Then it was 

determined that the air flowmeter for the PN reactor (DN 40) was not compatible with the connected pipes (DN 50), 

resulting in the blockage of the air blower. Furthermore, the air supply for the PN reactor and for the membrane air 

scouring systems should be performed independently. In operating phase 1 of the PN reactor, a fixed air flowrate 

was supplied to the MBR to ensure its stable operation. Due to the limited total flow by the blower, the airflow to 

the PN reactor could not be increased to achieve a proper DO concentration, severely limiting the PN reactor's 

operation. 

4.4.2 Fine sieve clogging 

The clogging of the fine sieve that occurred also had a great influence on the pilot operation. A clear indication of the 

clogging was that wastewater flowed over the fine sieve though the blue plastic hose into the container. When the 

fine sieve was clogged, the feed of the pilot plant had to be reduced until there was no overflow to 0.4 m3/h. The 

loading of the pilot plant was reduced accordingly. This strongly affected the reactors' biological conversion since the 

air supply adjustment was limited during most of the experimental period. 



 

 

KWR 2023.005 | December 2023  Main-stream Partial Nitritation/Anammox process coupled to a membrane bioreactor  57 

In addition to the consequences caused by the clogging, the fine sieve required high maintenance. Despite the 

automatic backwashing with permeate, the fine sieve had to be cleaned with chemicals manually to prevent clogging. 

Since the enhanced backwashing with chemicals was not included in the original plan, it had to be conducted by the 

personnel every week. In the case of severe clogging, the fine sieve had to be cleaned additionally using a high-

pressure cleaner, for which a lifting platform must be available. Since the organization of the lifting platform normally 

required 2-3 days, the fine sieve performance could not be restored immediately after the clogging was identified. 

Based on the severe consequences of the fine sieve clogging and associated operational difficulties, there are two 

possibilities to improve the operation of the fine sieve. The first possibility is to add a treatment prior to the fine sieve 

to remove solids from the wastewater so that the fine sieve does not clog so easily. For this, the IBC intended for 

flocculation could be used directly without additional construction changes to remove the colloidal/suspended solids. 

The second possibility involves the position of the fine sieve. The fine sieve should be arranged on the ground next 

to the pilot plant so that it is more easily accessible to personnel and the cleaning can be performed without a lifting 

platform. The same should apply to the flocculation tank as well. 

4.4.3 Pump failures 

The pump failures involved the feed pump, discharge pump, and permeate pump of MBRs. Depending on the 

function of the pump, its malfunction affected the pilot operation to varying extents. 

As the permeate pump was broken, the filtration cycle did not stop but continued under hydraulic pressure due to 

the siphon effect. This led to a significantly lower outflow rate than the inflow rate, and the feed pump was frequently 

switched off by the high water level indication in the MBR. After the siphon was identified in the pilot plant, a valve 

was used to allow air to penetrate, and filtration would stop automatically when the permeate pump stopped. The 

failure of the permeate pump was reported once and did not cause a long interruption since two MBRs were 

available. 

In comparison, the failures occurred more frequently in the feed and discharge pumps. In case of a failure of the 

discharge pump that pumped treated wastewater from the sump back to the WWTP, filtration stopped automatically, 

followed by the turn-off of the feed pump, resulting in a shutdown of the pilot plant. Although the discharge pump 

could be replaced within a few hours, the pilot operation was interrupted due to the lack of inflow and outflow. When 

the failure occurred on weekends, the interruption lasted longer, significantly impacting the biological processes. The 

failure of the feed pump also had the same consequences. However, in contrast to the stable performance of the 

discharge pump, the performance of the feed pump decreased distinctly with time. When the inflow rate decreased, 

and the outflow rate did not change with time, the filtration stopped automatically due to the low water level in the 

MBR. As inflow continued to drop to 0 m3/h, the pilot plant was considered as shutdown even though the feed pump 

was still on. The reason for this was the clogging of the feed pump by solids, as the wastewater from the grit chamber 

still contained a large number of solids. Furthermore, the clogging problem was combined with the unfavourable 

pump position. Two feed pumps were placed directly at the bottom of the grit chamber near the outlet for safety 

reasons, as the water level in the grit chamber fluctuated greatly. The solid concentration at the bottom was much 

higher than that near the water surface due to the sedimentation of solids. Therefore, changing the pump position 

could be a good solution to maintain the performance of the feed pump, or implement mixing in the grid chamber. 

The outlet of the primary sedimentation tank, for example, would be an alternative since the total suspended solids 

(TSS) can be removed via the primary sedimentation tanks (up to 55% within one hour retention time (Metcalf and 

Eddy et al., 2014). The effluent of the primary sedimentation tanks with lower TSS could protect the feed pump from 

the solids and reduce the solid load on the fine sieve. Another possibility to improve the pilot operation in terms of 

the pump failure was to change the pump. Both the discharge pump and the feed pump were the same wastewater 

pump (450/12 IX-S, TIP) purchased from the “Globus” construction market in Simmern. Considering the frequency of 

discharge pump failures (three times within three months) and the limited feed pump performance by the solids, this 

pump may not be suitable for the pilot operation in the long term. Thus, this pump should be replaced with one that 

is more resistant to solids intrusion. 



 

 

KWR 2023.005 | December 2023  Main-stream Partial Nitritation/Anammox process coupled to a membrane bioreactor  58 

4.4.4 Pilot setup issues 

The pilot issues included various operational problems. Some were caused by insufficient information about the plant 

installation and setup, and others by the deficiency of the pilot plant itself. The first one related strongly to the 

construction of the pilot plant in China and operation in Germany. Although the pilot plant was originally designed 

by Supratec Germany, a large number of details were changed during the construction by Supratec China. Not all 

changes made were documented, and some existing instructions still needed to be translated at the time, which 

severely hampered the operation at the beginning of the experimental period and extended the time to achieve a 

stable operation. Therefore, changes made during the construction should have been documented to support future 

installation and operation. 

Although the majority of the problems were solved by adjusting the programming or modifying the plant 

construction, several problems persisted during the operation. The most remarkable issue was the mixing in the PN 

reactor. This was first identified by low sludge volume (SV) values in all the reactors on day 7. Then a submerged 

pump was installed in the PN reactor as a mixer to create more turbulence, which directly improved the 

sedimentation of the activated sludge. However, the observed DO gradients inside the PN reactor implied that the 

mixing problem persisted. In addition, the mixing problem was aggravated after the automatic control of the air 

blower began. Since the failure of the submerged pump occurred on day 46, mixing the PN reactor depended solely 

on aeration. While the sludge concentration in the PN reactor was decreased to generate more nitrite, the airflow to 

the PN reactor decreased accordingly, allowing the activated sludge to settle more easily. The sedimentation of the 

activated sludge resulted in further decreased airflow, which deteriorated the mixing in the PN reactor. An extremely 

low MLSS concentration of 256 mg/L was measured in the PN reactor on day 203. This indicated that mixing solely 

depending on aeration was insufficient. To improve the operation and eliminate the influence of the mixing problem 

on the performance, the mixing and aeration of the PN reactor should be decoupled, which requires an additional 

agitator in the PN reactor. Considering the great effort to incorporate an agitator into the pilot plant, another 

submerged pump could be installed as a substitute to improve the mixing.  

Another issue with lasting effects was the failure of the oxygen sensor. This resulted in a manual DO measurement 

that caused a time delay in adjusting the air supply to the influent concentrations. Maintaining a proper DO 

concentration in the PN reactor without the oxygen sensor was difficult. Therefore, at least four oxygen sensors 

should be available at the site to prevent the lasting effects: three are for the DO monitoring (PN reactor, anammox 

reactor and the MBR), and one is stored as a spare part for replacement.



 

    

  

 

5 Insight into industrial Hybrid anammox system 

5.1 Industrial Full-scale Hybrid anammox system 

5.1.1 Overall system description 

The results of this research are compared to a full-scale aerobic system, treating the anaerobic effluent of 

slaughterhouse wastewater. The wastewater originating from a slaughterhouse is collected in a buffering tank after 

being sieved. From the buffering tank, the wastewater is transported to a Dissolved Air Flotation unit (DAF). The 

effluent of the DAF unit is transported to a anaerobic UASB (Upflow Anaerobic Sludge Blanket) reactor. In this 

reactor, the anaerobic bacteria convert organic waste into biogas. The effluent of the anaerobic reactor is treated 

in the aerobic system. 

The aerobic system is a hybrid anammox system consisting of three separate zones (Figure 38): 

The first zone, or the PN (partial nitritation), is aerated with a fine bubble aerating system. AOB activity converts 

NH4
+ partially into NO2. The second zone (anammox and conventional denitrification) is anoxic and not aerated. A 

mixer is installed to maintain the sludge in suspension. Here, anammox bacteria convert the formed NO2 from the 

first zone and NH4 into nitrogen gas (N2). Besides, conventional denitrification takes place in the same zone. 

The third zone is an aerated zone and is operated as an MBR. The required air is partially injected through a fine 

bubble aerating system. The remaining part is injected via the headers on which the MBR membrane modules are 

installed. The remaining nitrogen is converted into NO3 by AOB and NOB. A recirculation occurs between the third 

MBR zone and the second anoxic zone. 

 

 
 
Figure 38 PFD of the full-scale mainstream Anammox  

 

5.1.2 Design Basis 

 

Zone 1: PN 

The first zone receives the effluent from the UASB system. Design flow is a maximum of 125 m³/hour. The effluent 

from the PN is transported to the second zone (Anammox) by gravitational flow. There is a recycle from the second 

zone to the PN to ensure an appropriate suspended solids concentration. Also, the biological biogas treatment is 



 

 

KWR 2023.005 | December 2023  Main-stream Partial Nitritation/Anammox process coupled to a membrane bioreactor  60 

discharged to the PN with a design flow of 0.1 m3/h (in batches). Suspended solids concentration is controlled by 

daily analyses. The PN is aerated with a blower and a fine bubble aeration system. 

PN has an effective volume of 2,200 m³ and 7,5 meter of water column (mwc). The average HRT is 16 hours. The 

design temperature is 30°C. With a design sludge concentration of 1,4 kg MLSS/m³, the design sludge loading rate 

equals 0.80 kg COD.kg MLSS.day-1. The design nitrogen volumetric loading rate is 0,36 kg NH4-N/m³.day-1. The 

design assumed a nitrogen conversion rate of 0.17 kg NH4-N/kg MLSS.day-1. According to the design, the nominal 

aeration requirement equals an airflow of 24 Nm³/min. 

 

Zone 2: Anammox + DN 

The effluent of the PN flows under gravitational forces towards the second zone, and an internal circulation flow 

from the third zone (MBR). Also, the centrate flow from the surplus sludge dewatering decanter enters the second 

zone. The second zone is mixed with one submerged banana-leaf mixer. The second zone has an effective volume 

of 2,000 m³ and 7.5 mwc. The average HRT is 4.1 hours.  The design sludge concentration equals 9.7 kg MLSS/m³. 

 

Zone 3: MBR 

The third zone is divided into 2 equal compartments receiving the effluent from the second zone gravitationally. 

There is a recycle from the MBR to the second zone for additional denitrification. Membrane units are installed, 

which separate the effluent (permeate) from the sludge. 

The aeration of the third aerobic zone is provided by MBR aeration and fine bubble aeration. The MBR-aeration has 

somewhat more coarse bubbles and is less efficient for mass transfer. 

Each compartment has a volume of 644 m3 and 6.5 mwc. The HRT is designed to be 2.5 hours.  

The surplus sludge is transported to the decanter centrifuge from the MBR compartments. The sludge 

concentration, therefore, is slightly higher in the third zone than in the second zone, namely 12.5 kg MLSS/m3. 

 

The average SRT of the aerobic system equals 23.4 days, based on average data over 2022. 

 

The average  pH, temperature and suspended solids concentrations  of the different zones in practice are depicted 

in Table 15:  

 
Table 15 Parameters of the full-scale hybrid system (based on average data over 2022) 

 pH T MLSS 

 [-] [°C] [g/l] 

Zone 1 (PN) 7,11 37,8 3,44 

Zone 2 (Anammox + conventional DN) 7,71 35,0 10,8 

Zone 3 (MBR) 7,41 35,2 14,4 

 

 

5.1.3 Mass balances and effluent quality achieved 